
 

 

CITY OF WINNIPEG 

PILOT TESTING AN ALTERNATIVE 
COAGULANT FOR THE WINNIPEG 
WATER TREATMENT PLANT 
FINAL REPORT  

OCTOBER 30, 2018 
FINAL REPORT  

             

 

  



 

WSP Canada Inc. 

PILOT TESTING AN 
ALTERNATIVE 
COAGULANT FOR THE 
WINNIPEG WATER 
TREATMENT  
FINAL REPORT 
CITY OF WINNIPEG 
 
 
 
 
 
FINAL REPORT  
 
 
PROJECT NO.: 161-06111-00 
DATE: OCTOBER 30, 2018 
 

 

 

 
WSP  
1600 BUFFALO PLACE 
WINNIPEG, MB 
CANADA R3T 6B8 
  
T: +1 204 477-6650 
F: +1 204 474-2864 
WSP.COM



 
 

WSP Canada Inc. 

1600 Buffalo Place 
Winnipeg, MB 
Canada  R3T 6B8 
  
T: +1 204 477-6650 
F: +1 204 474-2864 
wsp.com 

Project No. 161-06111-00  

October 30, 2018 

 

City of Winnipeg 
[...]
concentration with 60 minutes of maturing time in a mixing tank volume of 500 L and a 500 L dosing tank 
is conceptualized.  

Coagulant-aid would be pumped to the flocculation basins from the polymer make-up room. It is 
estimated that 16 progressive cavity dosing pumps would be required with capacity to dose up to 100 L/h 
to the 16 applications points (in the second and the third flocculation chamber of each DAF). The clean 
water consumption for primary and secondary dilution is approximately 400 L/h. It is estimated that an 
area of 80 m2 would be required to accommodate the new polymer preparation system and dosing 
system for coagulant-aid. At this point, the existing polymer make-up room is considered to have 
sufficient space for a new coagulant-aid system and that no building extension would be required.  

4.3.4 METHOD OF DELIVERY AND FREQUENCY OF 
DELIVERY 

With the implementation of an alternative coagulant, the method of delivery and frequency of delivery of 
coagulant, sulphuric acid and sodium hydroxide should be assessed to investigate the impact of the 
alternative coagulant (ferric sulphate) on the daily operation of Winnipeg full-scale system. 

Currently, ferric chloride is delivered to the full-scale system via rail cars every five to six days. Each rail 
car has an approximate capacity of 80 to 90 tonnes. The vendors for ferric sulphate have confirmed the 
possibility of applying the same delivery method for the proposed coagulant.  

Table 4-8 provides a summary of the autonomy and frequency of delivery for the existing (ferric chloride) 
and proposed coagulant (ferric sulphate), as well as their associated acid and base requirements.  



 

 

PILOT TESTING AN ALTERNATIVE COAGULANT FOR THE WINNIPEG WATER TREATMENT PLANT 
Project No.  161-06111-00 
City of Winnipeg 
FINAL REPORT  

WSP 
  
 

Page 89 

Table 4-8: Anticipated storage autonomy and frequency of chemical delivery utilizing ferric sulphate vs. 
historical autonomy and frequency of chemical delivery utilizing ferric chloride. 

COAGULANT FERRIC 
CHLORIDE1 

FERRIC 
SULPHATE 
(MINIMUM)4  

FERRIC 
SULPHATE 

(INTERMEDIATE) 4 

FERRIC 
SULPHATE 
(MAXIMUM) 4 

Coagulant Frequency of Delivery (days)2,3 6.1 4.5 4.2 4.0 
Coagulant Storage Autonomy (days) 2,3 37 29 28 27 
Acid Frequency of Delivery (days) 2 3.2 4.4 3.4 3.3 
Acid Storage Autonomy (days) 2 37  51 40 38 
Base Frequency of Delivery (days) 2 4.3 5.4 4.5 4.3 
Base Storage Autonomy (days) 2 28 34 29 27 

1 As per full-scale system historical average between 2010 and beginning of 2016. 
2 Based on historical data average flow of 210 MLD. 
3 The tank volume was reduced by 6.5% to account for the higher specific gravity of ferric sulphate (1.55) in comparison with ferric 
chloride (1.45). 
4 Minimum, intermediate and maximum coagulant, acid, and base consumption identified from optimal conditions determined 
during seasonal piloting sessions with ferric sulphate as coagulant. 

As noted in Table 4-8, the delivery frequency of coagulant chemical will increase and the autonomy will 
be decreased by 20% when utilising ferric sulphate when compared with ferric chloride. However, the 
minimum chemical storage requirements of 14 days based on the maximum process flow and average 
chemical dose condition are still met. On the other hand, utilizing ferric sulphate slightly decreases the 
delivery frequency of the acid (sulphuric acid) and base (sodium hydroxide). Therefore, no physical 
changes in the chemical storage system are anticipated.  

It should be noted that the higher ferric sulphate dose expected (38 to 42 mg/L in comparison with the 
historical average of 27.6 mg/L for ferric chloride) has much more impact on the reduction of coagulant 
storage autonomy (14 to 22%) than the loss of storage tank capacity due to the higher specific gravity of 
ferric sulphate (6.5%).  

4.4 IMPACT ON FULL-SCALE SYSTEM PROCESSES 
4.4.1 RAPID MIXING AND FLOCCULATION 
The rapid mix facility is intended to provide an appropriate amount of mixing energy to the raw water for 
the mixing of two chemicals, specifically sulphuric acid for pH adjustment, and ferric chloride, the primary 
coagulant.  Iron coagulants, inclusive of ferric chloride and ferric sulphate, work by reacting with the 
water’s alkalinity to form jelly-like particles of iron hydroxide (floc). Sufficient amounts of mixing and 
alkalinity must be present for this to occur. 

Regarding ferric sulphate, sufficient mixing can be achieved by jet flash mixing the coagulant into the raw 
water. The use of the existing flash mix injectors installed in each of the raw water headers feeding each 
train are expected to meet mixing requirements. Furthermore, the existing 40 mm diam. Schedule 80 PVC 
ferric chloride solution line is deemed to have sufficient capacity and can be repurposed for the 
conveyance of ferric sulphate to each mixing nozzle.  

No impacts are anticipated on the sulphuric acid feed system if the coagulant is switched from ferric 
chloride to ferric sulphide, as pumping capacities and dosages remain within the existing scales used. In 
this, existing control methodologies are also not expected to require adjustment. 

Flocculation practises promote the agglomeration of small floc particles generated during coagulation into 
larger, more easily removed particles. As such, the formation of floc particles is a function of the relative 
turbulence of the DAF process, through the use of moderately high mixing energy to generate a small, 



 

 

PILOT TESTING AN ALTERNATIVE COAGULANT FOR THE WINNIPEG WATER TREATMENT PLANT 
Project No.  161-06111-00 
City of Winnipeg 
FINAL REPORT  

WSP 
  
 

Page 90 

tough floc. Given this relationship and the fact that there is a different concentration of active component 
ferric iron in ferric chloride and ferric sulphide, minor adjustments to mixing strategies is anticipated when 
switching the active coagulant to ferric sulphate.  

4.4.2 FORMATION OF PRECIPITATES IN THE RECYCLING 
STREAM 

Precipitation of soluble metals in water is highly dependent on the activity of hydrogen ions (pH) and the 
activity of electrons (Eh). Consequently, the precipitation reactions commonly illustrated on Eh–pH 
diagrams involve either proton transfer (i.e. hydrolysis) or electron transfer (i.e. oxidation or reduction) or 
both. Among all metals in solution, iron, aluminium, and copper have the highest tendency to precipitate 
downstream of the DAF process and potentially be present in the DAF recycle stream. 

Table 4-9 summarizes of results obtained during the seasonal piloting sessions for total and dissolved 
concentrations of iron, aluminum, and manganese for the clarified water of ferric chloride and ferric 
sulphate, as well as the total solids (TS) and calculated TSS. Although higher iron concentrations were 
found in the pilot-scale system Post-DAF samples with ferric sulphate, lower manganese concentrations 
and similar aluminum, total solids and TSS concentrations were observed.  Accordingly, it cannot be 
concluded that ferric sulphate would generate more precipitates than ferric chloride.  Further investigation 
by a laboratory analysis of the recycle stream to identify the dissolved metal content, carbonate 
speciation concentrations, pH, conductivity, etc., combined with a software analysis using MINEQL+ or 
equivalent, could identify the thermodynamic precipitation reactions, products, and their associated 
concentrations. However, such calculations remain theoretical in nature and requires inspection prior to 
adoption. 

Table 4-9: Anticipated metals and solids contents in the recycle stream utilizing ferric sulphate vs. utilizing 
ferric chloride. 

COAGULANT FERRIC CHLORIDE1 FERRIC SULPHATE2 
Total iron (mg/L) 0.0387 - 0.647 0.817 - 1.95 
Dissolved iron (mg/L) 0.117 - 0.239 0.141 - 0.474 
Total aluminum (mg/L) < 0.01 - 0.020 < 0.01 - 0.020 
Dissolved aluminum (mg/L) 0.004 - 0.012 0.002 - 0.010 
Total manganese (mg/L) 0.040 - 0.065 0.009 - 0.050 
Dissolved manganese (mg/L) 0.039 - 0.062 0.011 - 0.020 
Total Solids (mg/L) 132 - 180 116 - 162 
Total Suspended Solids, calculated (mg/L) 17 -  48 11 - 40 

1 Concentration ranges of full-scale system Post-DAF, during the piloting sessions. 
2 Concentration ranges of pilot-scale system Post-DAF, during the piloting sessions. 

4.4.3 FILTER OPERATIONAL PERFORMANCE 
Filter run time and frequency of filter backwashes are dependent on the concentration of suspended 
solids in the water upstream of the filtration process. Furthermore, suspended solids not removed in the 
DAF process, and some of the dissolved metals present would be oxidized through the ozonation process 
prior to entering the filtration step. In this context, suspended solids are mainly precipitates of iron, 
aluminium, copper and manganese, as well as other colloidal material which will be retained by the filters. 
Higher TSS concentrations would result in shorter filter run times and UFRV and an increase in the 
backwash frequency. Furthermore, an increase in backwash duration may be required as a result of this, 
consequently resulting in higher water losses during backwashing and increased residual processing 
requirements. However, it is not expected that ferric sulphate will generate more precipitates than ferric 
chloride as indicated in Section 4.4.2.  



 

 

PILOT TESTING AN ALTERNATIVE COAGULANT FOR THE WINNIPEG WATER TREATMENT PLANT 
Project No.  161-06111-00 
City of Winnipeg 
FINAL REPORT  

WSP 
  
 

Page 91 

There has been some concern presented regarding legacy manganese held within the filter media. 
Specifically, it has been reported that WTPs using ferric chloride as a coagulant have observed the 
release of legacy manganese in elevated concentrations following the changing of coagulant to ferric 
sulphate (Gabelich et al., 2006).  The release is suspected to be the result of metal-metal ligand 
displacement within the filter media arising from the increase of competing metals due to a switch in 
coagulant. The result is oxidation of the newly released manganese into solution from the filter media. 
With no empirical identification of the manganese oxides present in the filter media available, the filter 
effluent potentially remains subject to a short-term increase in manganese following the changing 
coagulant. 

Comparing the pilot-scale system operational performance with ferric sulphate and with ferric chloride, the 
overall average observed UFRV was 246 m3/m2 for the benchmarking periods (ferric chloride), it is 
believed that the primary loss of performance was attributed to the use of coagulant-aid, specially for the 
Summer and Fall sessions. This infers that the use of coagulant-aid had a greater impact on the filter 
operation than the coagulant type.  

Without the addition of coagulant-aid during the Fall and Winter #2 piloting sessions, it is conceptualized 
that similar UFRV values to the historical full-scale system benchmarking could be obtained with ferric 
sulphate at the full-scale system, should these piloting sessions have had similar and comparable head 
losses to the full-scale system.  

Nonetheless, the pilot-scale system filters were not able to produce filter effluent turbidity results that did 
not exceed the City’s operational guideline of ≤0.1 NTU for all seasonal piloting sessions. These filter 
effluent turbidity results imply that the use of coagulant-aid in conjunction of ferric sulphate not only 
significantly impacted the filter’s capacity to produce sufficiently treated water, but also the filtration 
performance, a result likely due to the nature of polymerization and its interaction with the filtration media, 
especially in cool and cold-water conditions. In light of this, to confirm that the filter performance is not 
affected by the ferric sulphate year-round, it is recommended that the City perform additional long-term 
pilot-scale system testing with ferric sulphate as a coagulant. 

4.4.4 CHLORINE CONTACT TIME AND DOSE 
As part of a multi-barrier approach to provide safe potable water, the full-scale system utilizes chlorine for 
primary disinfection purposes, for the inactivation of viruses. It should be noted that the required contact 
time (CT) for inactivation of viruses by free chlorine is largely dependent upon the required log 
inactivation and water temperature, and is not a function of the pH of the water under normal 
circumstances (specifically, a pH below 6 for giardia cysts and viruses).  

Specific licence requirements set by the ODW for the City regarding chlorine residual require a minimum 
of 0.5 mg/L leaving the full-scale system and a minimum contact time of 20 minutes. In this, the CT is 
defined as the product of the disinfectant residual and the effective disinfectant contact time. Specific 
impacts to these parameters arising from use switch coagulants from ferric chloride to ferric sulphate 
anticipated are tabulated in Table 4-10. 



 

 

PILOT TESTING AN ALTERNATIVE COAGULANT FOR THE WINNIPEG WATER TREATMENT PLANT 
Project No.  161-06111-00 
City of Winnipeg 
FINAL REPORT  

WSP 
  
 

Page 92 

Table 4-10: Consideration for chlorine contact time calculation variables.  

CHLORINE CONTACT 
TIME VARIABLE DESCRIPTION AND ANTICIPATED IMPACT 

Disinfectant Residual 

The remaining chlorine residual after chlorine demand is accounted as the disinfectant 
available to inactivate disease-causing organisms. The chlorine demand may change 
with dosage, time, temperature, pH and the nature the overall quality of the water. 

Switching coagulants is not anticipated to impact water quality as the full-scale system 
will adjust the chlorine dose in order to attain the required disinfectant residual of 0.5 
mg/L free chlorine.  

Effective Disinfectant 
Contact Time 

Switching coagulants will not impact the effective disinfectant contact time, as it is a 
function of operating and design conditions (peak flows, temperature, a maximum pH 
to be less than 6, baffling factor, etc.). 

In light of the CT, the pH is an important factor in coagulation. The optimum pH range corresponds to that 
over which the minimum solubility of the hydrolysed coagulant products occurs and maximum turbidity 
and colour removal is achieved. Typically for ferric salts, the coagulation pH is between 5.0 and 6.0. As a 
result of the similarities in operating pH’s between ferric chloride and ferric sulphate, impacts to CT due to 
pH resulting from switching coagulants are considered minimal. Per the EPA Long Term 1 Enhanced 
Surface Water Treatment Rule (LT1ESWTR) guidance document, giardia cysts and virus inactivation 
using free chlorine at a pH less than 6.0 subsequently does not impact CT requirements (USEPA, 2013). 

Furthermore, when considering the amount of hypochlorous acid to be added to reach a disinfectant 
residual of 0.5 mg/L, under theoretical conditions, differences in pH as a result of the specific coagulant 
used will subsequently affect the dissociation between hypochlorous acid (HOCl) and the hypochlorite ion 
(OCl-). 

When sodium hypochlorite is added to water, it dissociates to hypochlorous acid and hypochlorite ion. 
Among the two, literature considers hypochlorous acid to be the stronger disinfectant; however, both 
species provide disinfection capabilities.   

In this, it is conceivable that a minor adjustment in chlorine dose may be needed to offset this potential 
observation to maintain a free chlorine of 0.5 mg/L. However, an empirical value cannot be calculated as 
the disinfection efficiencies of either hypochlorous acid and hypochlorite ion are a function of the water 
quality and microbiological quality of the water guiding the initial sodium hypochlorite dosage. 

4.5 IMPACT ON FINISHED WATER QUALITY  
Each coagulant produces a specific finished water quality which is unique to that coagulant and is based 
on its characteristics and its reaction with raw water. Notable impacts in the comparison of ferric chloride 